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1.0 GENERAL INFORMATION

1.1  Product Description

General Equipment Description -- NOTE: This information will be input into your test report as shown

below.
EUT Description; Hand held keyfob transceiver for car alarm and convenience systems.
EUT Name: Responder SST IVU
Model No.: 6701T Serial No.:  --
Product Options: --
Configurations to be tested: 1
| EUT Specifications and Requirements |
Length 1.50” Width:  8.00" Height: 0.472" Weight: N/A
| Power Requirements |

Regulations require testing to be performed at typical power ratings in the countries of intended use. (i.e., European
power is typically 230 VAC 50 Hz or 400 VAC 50 Hz, single and three phase, respectively)

Voltage: 5V (If battery powered, make sure battery life is sufficient to complete testing.)
# of Phases: -

Current (Amps/phase(max)): - Current (Amps/phase(nominal)): --

Other: -

Other Special Requirements

| Typical Installation and/or Operating Environment |
(ie. Hospital, Small Business, Industrial/Factory, etc.)

Automotive
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| EUT Power Cable |
[l Permanent OR [ Removable Length (in meters):
[] Shielded OR [ Unshielded
B Not Applicable

| EUT Interface Ports and Cables

Interface Shielding
|2 €

o — o= e} (o)
S &l xla o 52 (S §
g 2|16 |® 2 2|8 E
< Connector —'é &) g

Type Type Termination [Type Port Termination

EXAMPLE: Metallized 9- |Characteristic

RS232 O = | 2 |m 0O |Foil over braid |Coaxial pin D-Sub  |Impedance 6 |m O

- L] | L1

| EUT Software. |

Revision Level: -

Description:

EUT Operating Modes to be Tested -- list the operating modes to be used during test. It is recommended
the equipment be tested while operating in a typical operation mode. FCC testing of personal computers
and/or peripherals requires that a simple program generate a complete line of upper case H's. Provide a
general description of all software, firmware, and PLD algorithms used in the equipment. List all code
modules as described above, with the revision level used during testing.

Consult with your TUV Product Service Representative if additional assistance is required.

1. Continuous modulated transmission

2. The System is a 25 channel frequency hopping design and is intended for use under FCC part
15.247
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EUT System Components -- List and describe all components which are part of the EUT. For FCC testing
a minimum configuration is required. (ie. Mouse, Printer, Monitor, External Disk Drive, Motherboard, etc.)

Description | Model # | Serial # | FCCID #

Windshield mount Transceiver module 6701T -- EZSDEI6701

Support Equipment -- List and describe all support equipment which is not part of the EUT. (i.e.
peripherals, simulators, etc)
Description | Model # | Serial # | FCCID #

| Oscillator Frequencies |

Derived

Frequency Frequency Component #/ Location Description of Use
909.623MHz

16MHz to - Transmitter RF carrier
918.878MHz

8MHz - - MCU clock

Power Supply

Manufacturer Model # Serial # Type

-- [ ] Switched-mode: (Frequency)
[]Linear [] Other:

Power Line Filters
Manufacturer | Model # | Location in EUT

Critical EMI Components (Capacitors, ferrites, etc.)
Description | Manufacturer | Part # or Value | Qty | Component #/ Location

| EMC Critical Detail -- Describe other EMC Design details used to reduce high frequency noise. |
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Use a dashed line to separate the equipment in

System Configuration Block Diagram -- Provide a line drawing identifying the EUT, simulators, support equipment, /O

cables, power cables, and any other pertinent components to be used during testing.

the testing field versus equipment outside testing field.
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AMERICA
1.4 Test Methodology
Purpose of Test: To demonstrate compliance with the following tests.
Test Summary
Paragraph Summary of Results
Test Description Number Low Channel Mid Channel High Channel Pass/Fail
Bandwidth 15.247(a)(1)(i) -- 266 kHz -- Pass
Channel Separation 15.247(a)(1) -- 390 kHz -- Pass
Time of Occupancy 15.247(a)(1)(i) -- 144.78 mS -- Pass
Number of Hopping Channels 15.247(a)(1)(i) -- 25 channels -- Pass
Peak Output Power 15.247(b)(1) 181.84 mwW 184.37 mW 185.69 mW Pass
Bandedge 15.247(c) No emissions No emissions No emissions Pass
detected detected detected
RF Conducted Emissions 15.247(c) No emissions No emissions No emissions Pass
detected detected detected
Radiated Spurious Emissions 15.247(c)/ -- 1.97 @ 2756.64 -- Pass
— Restricted Bands (1GHz to MHz
25GH?7) 15.209(a)
Receiver Spurious Emissions 15.109(a) -- No emissions -- Pass
detected
Testing was performed according to the procedures in FCC/ANSI C63.4 and CSA 108.8-M1983.
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1.5 Test Facility
The open area test site and conducted measurement data were tested by:

TUV AMERICA, INC
10040 Mesa Rim Road
San Diego, CA 92121-2912
Phone: 858 678 1400
Fax: 858 546 0364

The Test Site Data and performance comply with ANSI C63.4 and are registered with the FCC, 7435 Oakland Mills Road,

Columbia Maryland 21046. All Measurement Data is acquired according to the content of FCC Measurement Procedure
and ANSI C63.4, unless supplemented with additional requirements as noted in the test report.
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2.0 SYSTEM TEST CONFIGURATION
2.1 Justification
The EUT was initially tested for FCC emissions in the following configuration:
See Test Setup Photos Exhibit
2.2 EUT Exercise Software
None
2.3 Special Accessories
None
2.4 Equipment Modifications
None
2.5 Configuration of Test System
See Test Setup Photos Exhibit
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3.0 BANDWIDTH EQUIPMENT/DATA
CHANNEL SEPARATION EQUIPMENT/DATA
TIME OF OCCUPANCY EQUIPMENT/DATA
NUMBER OF HOPPING CHANNELS EQUIPMENT/DATA
PEAK OUTPUT POWER EQUIPMENT/DATA
BANDEDGE EQUIPMENT/DATA
RF CONDUCTED EMISSIONS EQUIPMENT/DATA
RADIATED SPURIOUS EMISSIONS EQUIPMENT/DATA
RECEIVER SPURIOUS EMISSIONS EQUIPMENT/DATA

Test Conditions: BANDWIDTH: FCC Part 15.247(a)(1)(i) and RSS-Gen 4.4.1

CHANNEL SEPARATION: FCC 15.247(a)(1) and RSS-210, Annex 8.1

TIME OF OCCUPANCY: FCC Part 15.247(a)(1)(i) and RSS-Gen 4.3
NUMBER OF HOPPING CHANNELS: FCC Part 15.247(a)(1)(i) and RSS-210, Annex 8.1
PEAK OUTPUT POWER: FCC Part 15.247(b)(1) and RSS-Gen 4.6
BANDEDGE: FCC Part 15.247(c) and RSS-Gen 4.4.2

RF CONDUCTED EMISSIONS: FCC Part 15.247(c) and RSS-Gen 7.2.2

AMERICA

RADIATED SPURIOUS EMISSIONS: FCC Part 15.209(a), 15.247(c) and RSS-Gen 7.2.3.2
RECEIVER SPURIOUS EMISSIONS: FCC Part 15.109(a) - Prescan

The following measurements were performed at the San Diego Testing Facility:

O - Test not applicable |

M - SR 3, Shielded Room, 12’ x 20’ x 8', Metal Chamber
W - Roof (Small Open Area Test Site)

Test Equipment Used:

Model No. Prop. No. Description Manufacturer Serial No. Date Cal’ed
E4440A 6814 Spectrum Analyzer Hewlett Packard MY42510441 02/06
3110B 6644 Biconical Antenna EMCO 9508-2134  10/05

3146 6641 Antenna, Log Periodic Dipole EMCO 106X 06/05

3115 6669 Double Ridge Antenna EMCO 9412-4364  08/05
AMF-5D-010180-35- 719 Preamplifier Miteq 549460 Verified
10P

E4446A 6823 Spectrum Analyzer Agilent US44300486 04/05
CBL6111 6527 Bilog Antenna Chase Electronics 1013 Verified

Remarks: One year calibration cycle for all test equipment and sites.
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BANDWIDTH: FCC Part 15.247(a)(1)(i)

% Agilent 13:38:48 Feb 14, 2006
a Mkrl 266 kHz

Ref 137 dBpY #Atten 48 dB -8.67 dB
#Peak
Log X

19 } i
T

Ol
3.7
dBpVY
LgRy

vt so| h A
$3 FC |

£(f) = L
50k
Swp

P

Center 909.669 MHz Span 2 MHz
sRes BH 3 kHz #UBW 189 kHz Sweep 204.5 ms (1699 pts)

Page 11 of 41
Rev.No 1.0

TUV AMERICA INC 10040 Mesa Rim Road San Diego, CA 92121-2912 Phone 858 678 1400 FAX 858 546 0364



Report No. SC600879-08

CHANNEL SEPARATION: FCC 15.247(a)(1)

# Aglent 14:47:81 Feb 14, 2006

Ref 137 dBpV

sAtten 40 dB

TUV

AMERICA

a Mkrl 398 kHz
1.66 dB

sPeak
Lo Marker a

10 390.000 kH
a8/ | 1,66 dB

iR

-l

N

Di
109.7

dBuV
LgAv

¥ s2

S3 FC

£(F):
250k

i

Swp

Start 909.088 MH:
#Res BH 3@ kHz

YBH 30 kHz

Stop 914.008 MHz
Sweep 6.727 ms (1600 pts)
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TIME OF OCCUPANCY: FCC Part 15.247(a)(1)(i)

# Agient 15:14:17 Feb 14, 2006
a Mkrl  48.26 ms

Ref 137 dBpV sAtten 40 dB 5.55 dB
»Peak .
Log
10 “—?
Py l
Dl
169.7
dBpV
LgAv
HI $2
33 ¥S
£4F):
ffsak Marker a

48.26426667 ms

| 555 dB
Center 916.222 2 Miz Span 8 Hz
Res BH 38 kHz VBH 38 kHz Sweep 198 ms (1000 pts)

= 7T
JBALms X ;
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TIME OF OCCUPANCY: FCC Part 15.247(a)(1)(i)

% Agilent 15:06:50 Feb 14, 2006 .
Mkrl 9995
Ref 137 dBpV #Btten 40 dB 46.89 (BpY
*Peak
Log
1@
dB/

Dl
109.7
dBpV

LgAv | . ] J . i . f

WL OS2 I Al L] (110 ] I [ i
$3 F$

£(H);
f>50k

Center 916.222 2 MHz Span 9 Hz
Res BH 3@ kHz YBH 38 kHz Sweep 20 s (1000 pts)
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DUTY CYCLE CORRECTION - Information Only

% Agilent 15:19:33 Feb 14, 2006 .
a Mkrl  48.25 ms
Ref 137 dBpY sftten 40 dB 8.58 dB
#Peak
Lug iR 1
10 2
daB/

Dl
109.7
dBpY

LAy

Hl §2
S3 VS

£(f)
F{,’,, Marker a

48.24820000 ms
| 0.58 dB

|

Center 916,222 2 MHz Span 8 Hz
Res BH 8 MHz YBH 50 MHz Sweep 208 ms (1008 pts)
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NUMBER OF HOPPING CHANNELS: FCC Part 15.247(a)(1)i}

¥ Agllent 14:56:27 Feb 14, 2006

Ref 137 dBpY

#Atten 40 dB

TUV

AMERICA

#Peak
Log

A b oAl

10
dB/

——-Y

AW

—

’ I

—

Dt
189.7

dBpY
LgPy

vl $2

$3 FC

£(F):
f>50k

Swp

Start 909,000 MHz
#Res BH 30 kHz

VEH 38 kHz

Stop 914,000 MH:
Sweep 6.727 ms (1000 pts)
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NUMBER OF HOPPING CHANNELS: FCC Part 15.247(a)(1){i}

% Aglent 14:58:51 Feb 14, 2006

Ref 137 dBuY

#ftten 40 dB

TUV

#Peak
Log

16

=1

dB/ u

A MY

109.7

dBpV
LgARy

¥1 S2

$3 FC

£(F):
>50k

" Swp

Start 914.000 MHz
#Res BH 38 kHz

VBH 38 kHz

Stop 920.000 MHz
Sweep 8.959 ms (1000 pts)

AMERICA
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PEAK OUTPUT POWER: FCC Part 15.247(b)(1)
- Agilent 13:36:58 Feb 14, 2006

Ref 1 M

#Atten 40 dB

TUV

AMERICA

Mkri 989.75 MHz
181.84 mH

sPeak
Lag

N

¥

10
dB/

7

DI
117.5

pH
LgRv

Vi s2
$3 FC

£
FTun

war A

Svp

Center 909.66 MHz

#Res BH 1 MHz

*WBH 108 kHz

0. 155 4

"~ Span 10 MHz

Sweep 1.866 ms (1808 pts)
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PEAK OUTPUT POWER: FCC Part 15.247(b)(1)

¥ Aglent 13:58:03 Feb 14, 2006

Ref 1 H

*(tten 49 9B

TUV

AMERICA

Mkrl 914,54 MHz
184.37 mH

#Peak
Log

P

ie
dB/

/

DI
1175

pH
LgAv

M1 §2

S3 FC

£(5):
FTun

Swp

Center 914.45 MHz
#Res BH 1 MHz

VBH 1 MHz

Span 10 MHz
Sireep 1,066 ms (1988 pts)
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PEAK OUTPUT POWER: FCC Part 15.247{b)(1)

% Aglent 14:08:19 Feb 14, 2006
Mkrl 918.79 MH:

5;:3}( H #Atton 40 dB 185.69 mi
Log ./5*"\

18
s 7T Y

DI / \
1.862

mH /

LgAv \
¥ s2
$3 FC
£(6:

FTun
Swp

Center 918.88 MHz S
pan 18 MHz
sRes BH 1 MHz UBH 1 MHz Sveep 1.066 ms (1800 pts)
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BANDEDGE: FCC Part 15.247(c) Ao4/

% Agillent 13:42:25 Feb 14, 2006
Hkrl 909.60 MHz

Ref 137 dBpY #Btten 48 dB 129.94 dBpy
*Peak H

Log
19 Fﬂ‘
dB/

ol
1896

dBpV
LgAy 2 WA

V2 \ | H
$3 FC 01 H ﬁ /VJ/ \‘u\

£(f):
| bl

FTun J
Swp [

N

Start 900.00 MH Stop 910.66 MHz
#Res BH 108 kHz +VBH 100 kHz Sweep 1.332 ms (1900 pts)
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BANDEDGE: FCC Part 15.247(c} High

% Agilent 14:06:29 Feb 14, 2006

Ref 137 dBupY

#Atten 49 dB

TUV

AMERICA

Mkr1 913.68 MHz
65.23 dBpY

Peak
Log

10
dB/

Dl
109.7

dBpV

LgRy
Vi s2

$3 k(G

£(F:
FTun

Svp

Start 910.08 MHz
*Res BH 300 kHz

VBH 308 kHz

Stap 950.00 MHz
Sweep 1.866 ms (1009 pts)
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RF CONDUCTED EMISSIONS: FCC Part 15.247(c)

# Agllent 13:43:57 Feb 14, 2006

Ref 137 dBuv

#{tten 46 4B

TUV

AMERICA

Mkrl 183.2 MHz
51.89 dBp¥

sPeak
Log

1@
dB/

DI
109.6

dBpV
LgAv

V1 S2

$3 FC

£(F):
FTun

Swp

Start 30.9 MHz
#Res BH 100 kHz

*UBH 10¢ kHz

Stop 200.8 MHz

- Sweep 20.51 ms (1000 pts)
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RF CONDUCTED EMISSIONS: FCC Part 15.247(c)

£ Agilent 13:46:23 Feb 14, 2006
Mkrl 929.7 MHz
Ref 137 dBpY #Atten 49 4B 54.14 dBulY
#Peak
Log
10
dB/

Di
103.6
dBuV

LgAy

¥l 52
$3 FC

£(F):
FTun l |
Svp

Start 208.9 MHz Stop 1.000 @ GHz
*Res BH 100 kHz *UBH 109 kHz Swesp 96.5 ms (1008 pts)
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RF CONDUCTED EMISSIONS: FCC Part 15.247(c)

Ref 137 dBpl

% Agllent 13:48:19 Feb 14, 2006

sAtten 49 4R

TUV

AMERICA

Mkrl 1.828 GHz
182.35 dBgy

#Peak
Log

10
dB/

Di N
109.6

dBpV
LgAy

Mt S2

$3 FC

ECF):
FTun

T

Swp

o o,
Adpppppie

Start 1,000 GHz
#Res BH 100 kHz

~

+UBW 100 kHz

Stop 10,009 GHz
Sweep 1.885 s (1066 pts)
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RF CONDUCTED EMISSIONS: FCC Part 15.247(c)

. Agilent 14:03:00 Feb 14, 2006
Mkri 457 MH
Ref 137 4BuY *fitten 49 dB 82.41“J dBpUZ

#Peak
Log
10
dB/

Dl
109.7
dBpV

LgAv

Vi §2
$3 FC

£(f): o
FTun Pl v o

Swp

Start 30.80 MHz Stop 200.8 MHz
#Res BH 1 MMz VB 1 MHz Sweep 1.066 ms (1800 pts)
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RF CONDUCTED EMISSIONS: FCC Part 15.247(c)

¥ Agllent 14:01:06 Feb 14, 2006

Mkrl 9143 MH-
Ref 137 dBpY #Atten 40 4R 129.67 dBpV
#Peak "
Log o
19
daB/

Di
109.7
dBpy

LgRv

V1 S2
33 FC

£(f): e
FTun

Swp

Start 200.8 MHz Stop 1.000 @ GHz
*Res BH 1 MHz UBH 1 MHz Sweep 1.399 ms (1000 pts)
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RF CONDUCTED EMISSIONS: FCC Part 15.247(c)

5 Agilent 14:62:03 Feb 14, 2006

Mkrl 1.829 GHz

Egéaiiu’? dBpY #Atten 40 dB 102.38 dBpY

Log
10
dB/

DI N
109.7
dBplY

LgAv

Mt $2
S3 FC

£(fx
FTun
Swp

Start 1.008 GHz Stop 18.066 GHz
#Res BH 1 MHz VBH 1 MHz Sweep 1505 ms (1088 pts)
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Report No. SC600879-08

RF CONDUCTED EMISSICONS: FCC Part 15.247(c)

% Aglent 14:10:41 Feb 14, 2006

Ref 137 dBpV

sAtten 40 dB

TUV

AMERICA

Mkrl 113.6 MHz
58.83 dBpVY

#Peak
Log

10
dB/

DI
109.7

dBpY
LgAv

V1 S2

S3 F(

£(f:
FTun

Swp

Start 30.0 MHz
*Res BH 100 kHz

VBHK 108 kHz

Stop 200.0 MHz
Sveep 20.51 ms (1060 pts)

Page 29 of 41

Rev.No 1.0

TUV AMERICA INC 10040 Mesa Rim Road San Diego, CA 92121-2912 Phone 858 678 1400 FAX 858 546 0364



Report No. SC600879-08

RF CONDUCTED EMISSIONS: FCC Part 15.247(c)
# Agllent 14:11:45 Feb 14, 2006 .

Ref 137 dBwV

#Atten 48 dB

TUV

AMERICA

Mkrl 593.2 MHz
53.49 dBpy

#Peak
Log

10
dB/

)]
109.7

dBpV

LgAv
V1 s2

$3 FC

£(F):
FTun

Swp

Start 208.0 MHz

#Res BH 109 kHz

VBH 188 kHz

Stop 1.000 @ GHz
Sreep 96.5 ms (1000 pts)
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Report No. SC600879-08

RF CONDUCTED EMISSIONS: FCC Part 15.247(c)
¥ Agllent 14:13:09 Feb 14, 2006

Ret 137 dBpV

*Atten 40 dB

TUV

AMERICA

Mkrl 1.838 GHz
162.74 dBpV

#Peak
Log

160
dB/

~ e

DI
109.7

dBpY
LgRv

Ml S2

$3 FC

£(f):
FTun

Swp

Start 1,000 GHz
#Res BH 100 kHz

VBN 108 kHz

Stop 10.890 GHz
Sweep 1.985 s (1009 pts)
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AMERICA

Report No. SC600879-08
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Report No. SC600879-08

AMERICA

RECEIVER SPURIOUS EMISSIONS: FCC Part 15.109(a) - Prescan

¥ Aghent 15:46:11 Feb 14, 2006
Mkrl 103.7 MHz

Ref 183 dBp¥ #Atten 6 dB 23.27 dBp¥
*EmiPk
Log
19
dB/

LgAv

V1 82
33 FC
AR

£(6:
FTun 1FM‘. _ﬁo»‘)
Sve WM«WWWMM«M e W

Start 30.0 MHz Stop 200.9 MHz
#Res BH (CISPR) 128 kHz VBH 1.2 MHz Sweep 27.84 ms (601 pts)
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Report No. SC600879-08

AMERICA

RECEIVER S8PURIOUS EMISSIONS: FCC Part 15.109(a) - Prescan

- Agient 15:45:86 Feb 14, 2606
Mkrl 968.0 MHz

Ref 183 dBwV *Atten 6 dB 18.58 dBpy
#EmiPk

Log
19
dB/

LgRv

Y1 52
33 FC
AR
£
FTun
Swp

S NP EN T, RtV W PR T P WM

Start 200.0 MHz Stop 1.800 @ GHz
*Res BH (CISPR) 128 kHz VBH 1.2 MHz Sweep 131 ms (681 pts)
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Report No. SC600879-08

AMERICA
RECEIVER SPURIQUS EMISSIONS: FCC Part 15,109(a) - Prescan
W Agilent 15:43:56 Feb 14, 2006
Mkrl 193.2 MHz
Ref 183 dBpY #Atten 6 dB 26.77 dBpV
+EmiPk
Log
18
dB/
LgAv
Y1 §2
33 FC
AA TV
£ r ] Bl
FTun ? e 7
Swp
WMWMMMWMMMW
Start 30.0 MHz Stop 209.8 MHz
#Res BW (CISPR) 128 kHz VBH 1.2 MHz Sweep 27.84 ms (601 pts)
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Report No. SC600879-08

AMERICA

RECEIVER SPURICUS EMISSIONS: FCC Part 15.109(a) - Prescan

¥ Agilent 15:44:25 Feb 14, 2006

Ref 183 dBpY

sAtten 6 dB

Mkrt 963.9 MHz
18.74 dBpY

#EmiPk
Log

19
dB/

LgAv

V1 S2

S3 FC

£
FTun

Swp

WM%WWMMMMWM

Start 200.8 Mz
#Res BH (CISPR} 120 kHz

VBH 1.2 MHz

Stop 1.068 9 GHz
Sweep 131 ms {681 pts)
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Report No. SC600879-08

AMERICA

RECEIVER SPURIOQUS EMISSIONS: FCC Part 15.109(a) - Prescan

3t Agilent 15:50:09 Feb 14, 2086
Mkrl 193.2 MHz

Ref 163 dBpy *Atten 6 dB 25.38 dBpY
*EmiPk

Log
18
dB/

LgRv

M1 S2
$3 FC

£
FTun 1'6 gtj{!@;’
S MMWMMWM T PO W ERE WTVW Mty lsnly '

Start 36.8 MHz Stop 200.9 MHz
#Res BH (CISPR) 128 kHz YBH 1.2 HHz Sweep 27.84 ms (601 pts)
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Report No. SC600879-08

AMERICA

RECEIVER SPURIOUS EMISSIONS: FCC Part 15.109(a) - Prescan

W Agllent 15:49:36 Fob 14, 2005

Mkrl 586.7 MHz
Ref 183 dBpV #Atten § 4B 21.15 dBpY
+EmiPk
Log
10
dB/

LAy

M1 52
$3 FC
AA
£
FTun 1

Swp WMWMW 4

3
¥
3

L
e

3
£
1!-

Start 200.8 MHz Stop 1.800 9 GHz
*Res B (CISPR) 120 kHz VBH 1.2 MHz Sweep 131 ms (681 pts)
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Report No. SC600879-08

AMERICA

RECEIVER SPURIOUS EMISSIONS: FCC Part 15.109(a) - Prescan

4 Agilent 15:48:16 Feb 14, 2006
Mkrl 183.7 MHz

Ref 103 dBpl #0tten 6 dB 20.50 dBuY
+EmiPk

Log
10
dB/

LgAv

vt $2
S3 FC

B
FTun .

S MWWNWMWWWWWWM

Start 38.8 MHz Stop 208.9 MHz
#Res BW (CISPR) 120 kHz YBH 1.2 MHz Sweep 27.84 ms (601 pts)
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Report No. SC600879-08
AMERICA

RECEIVER SPURIOUS EMISSIONS: FCC Part 15.108(a) - Prescan

9 Aglent 15:48:52 Feb 14, 2006

Mkrl 584.0 MHz
Ref 183 dBpY #Atten 6 dB 21.71 dBpV
+EmiPk
Log
18
dB/

LgRv

vt 82
33 FC

£
FTun
Swp

¥
i
3

1
WWMWMM A A

E
.
4

Start 200.8 MHz Stop 1.088 & GHz
#Res BH (CISPR} 120 kHz VBW 1.2 MHz Sweep 131 ms (601 pts)
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Report No. SC600879-08

AMERICA

40 ATTESTATION STATEMENT

GENERAL REMARKS:

SUMMARY:

All tests were performed per: CFR 47, Part(s) 15.247(a), 15.247(b), 15.247(c), 15.109(a), and 15.209(a)
B - Performed

The Equipment Under Test

B - Fulfills the requirements of: CFR 47, Part(s) 15.247(a), 15.247(b), 15.247(c), 15.109(a), and 15.209(a)

Testing Start Date: 14 February 2006

Testing End Date: 14 February 2006

- TUV AMERICA, INC. -

Reviewing Engineer; Test Engineer:
= ) v / 4
7/ /-7-1 *
(/ ‘ A AR {-SC W %
Chuck Rickard David Gray
(EMC Engineer) (EMC Engineer In Charge)
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